
-

MEDINA COUNTY 

REGIONAL WATER MANAGEMENT PLAN 

Prepared by 

BEXAR-MEDINA-ATASCOSA WCID #1 
P.O. Box 170 

Natalia, Texas 78059 
(830) 665-2132 

In association with 

BNC ENGINEERING, LLC. 
607 River Bend Drive 

Georgetown, Texas 78628 
(512) 930-1535 



MEDINA COUNTY REGIONAL WATER PLAN 
TABLE OF CONTENTS 

Executive Summary ...................................................................................................... vi 

Section 1 - Introduction 

Objectives ............................................................................................. 1-1 
Physical Description of the Study Area ................................................. 1-2 
Demographic Description .................................................................... 1-12 
[...]
Fompaction and final grading of all liner, 
~mbankment and select backfill materials in 
~ccordance with project contract, plans and 
~pecifications. 
Final CoveriTop Fill Construction-Includes 50,000 CY 
he placement, grading and compaction of final 

Fover/top fill materials to final grade in 
~ccordance with the project contract, plans and 
~pecifications. 

Primary Outlet Works Construction-Includes 1 LS 
he preparation, installation and completion of 

~II structural appurtenances associated with 
he outlet works structure in accordance to 

project contract, plans and specifications. 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-16 

3400 Ac-Ft 
Unit Cost Total 

85,00C 85,00C 

700 70,000 

--- 48,000 

1.25 3,125,000 

0.35 332,500 

1.80 90,000 

100,000 100,000 



Item 
No. 

8 

9 

10 

11 

12 

13 

14 

TABLE 7-3 
PEARSON LAKE DAM - PRELIMINARY CONSTRUCTION COST SCHEDULE 

3400 Acre-Foot Capacity 

3400 Ac-Ft 
Description Quantitv Unit 

Primary Outlet Pipe Installation-Include the 600 LF 
preparation, installation and completion of the 
~8" reinforced concrete pipe including bedding 
material, pipe placement and backfilling in 
~ccordance to project contract, plans and 
specifications. 
Primary Outlet Works Energy Dissipation 1 LS 
Basin-Includes the preparation, 
~onstruction, and completion of the energy 
~issipation basin for the primary outlet 
r-vorks including all associated structural 
"ppurtenances in accordance to project 
~ontract, plans and specifications. 
~pillway Construction-Includes the 1 LS 
preparation and construction of all structural 
~ppurtenances associated with the Spillway in 
~ccordance to project contract, plans and 
~pecifications. 

Inlet Works Construction·lncludes the 1 LS 
preparation and construction of all features 
~ssociated with the Inlet structure in 
~ccordance to project contract, plans and 
~pecifications. 
Diversion Structure Construction-Includes 1 LS 
he preparation and construction of all features 

fissociated with the Diversion structure in 
~ccordance to project contract, plans and 
~pecifications. 

~himney Filter Construction-Includes the 3,000 LF 
preparation and construction of all features 
~ssociated with the chimney filter in 
accordance to project contract, plans and 
speCifications. Includes 4,500 cy fine filter, 
1,500 cy coarse filter, and 3000 If 8" 
perforated drainage pipe (Sch 40 is 
adequate). 
rrigation Canal Reconstruction-Includes the 2,300 LF 
preparation and construction of all features 
~ssociated with the Irrigation Canal 
Reconstruction in accordance to project 
~ntract, plans and specifications. 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7·17 

3400 Ac-Ft 
Unit Cost Total 

75 45,000 

35,000 35,000 

20,000 20,000 

45,000 45,000 

20,000 20,000 

31 93,000 

52 119,600 



Item 
No. 
15 

16 

17 

18 

19 

20 

TABLE 7-3 
PEARSON LAKE DAM - PRELIMINARY CONSTRUCTION COST SCHEDULE 

3400 Acre-Foot Capacity 
3400Ac-

Ft 
Description Quantity 

iDrop Structure Reconstruction-Includes the 3 
IPreparation and construction of all features 
!associated with the Drip structure in 
!accordance to project contract, plans and 
!specifications. 
Embankment Revegetation-Includes the 60 
preparation, placement and establishment of 
embankment vegetative cover in accordance 
o project contract, plans and speCifications. 

Pollution Control-Includes the installation, 1 
maintenance, construction of all features 
\aSSOCiated with the pollution control measures 
in accordance to project contract, plans and 
speCifications. 
Waste Area Pollution Control-Includes the 1 
installation, maintenance, construction of all 
eatures associated with the pollution control 

measures in accordance to project contract, 
plans and speCifications. 

Waste Area Revegetation-Includes the 50 
preparation, placement and establishment of 
waste area vegetative cover in accordance to 
project contract, plans and speCifications. 

Construction Oversight-Includes engineering 
support, QAlQC, and on-site personnel. 1 

Unit 
LS 

Acres 

LS 

LS 

Acres 

Unit Cost 
10,000 

700 

10,000 

10,000 

700 

4% 

Subtotal 
Contingency @ 5% 

Total 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-18 

3400 Ac-Ft 
Total 

30,000 

42,000 

10,000 

10,000 

35,000 

174,204 

4,529,304 
226,465 

4,755,769 



PEARSON LAKE WATER TREATMENT PLANT 

A water treatment plant site at Pearson Lake has previously been selected by earlier studies. 

The site offers: 

1. A central location between the consumer and the raw water storage facility 

(Medina Main and Diversion Lakes); 

2. BMA owns the property which the treatment facility will be located on, and; 

3. The site is presently used as a storage facility for irrigation waters and can be 

easily adapted to provide flow equalization during peaks and lows. 

As previously mentioned, the central Texas region typically receives low amounts of 

precipitation while having relatively high evapotranspiration rates. These conditions, combined 

with soils possessing a low permeability rate, result in only small amounts of continuous runoff. 

Heavy runoff for limited periods during times of intense storms is also representative of the 

area. The intense groundwater use throughout the region has significantly reduced both the 

levels of and well pumpage yields from the Edwards Aquifer. This has led to a severe decline 

of spring flows in recent history which has threatened the habitats of many endangered 

species of wildlife. These events have increased the public's awareness of the fact that our 

water resources are limited and the trends of its use is changing. The State's total yield of 

ground and surface water resources is estimated to be 16 million acre feet per year and are 

currently 75 to 80 percent developed. Texas has experienced a state-wide decline in the total 

irrigated acreage (approximately 670,000 acres during the period between 1985 and 1989) 

while the population has continued to increase, causing a shift in water use from agricultural to 

municipal and industrial (M&I). 

In the past, the Edwards Aquifer has been utilized to satisfy the demands for M&I uses 

throughout the region, however, the aquifer can only supply a limited amount of water before it 

is in danger of depletion. Because of the recent decline in Aquifer levels, new regulations 

have placed restrictions on continued development within the Edwards Underground Aquifer. 

This change has focused new attention to Medina Lake and its ability to meet this challenge. 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7·19 

--------------- -------



The proposed plan of development of the Pearson Lake Water Treatment Plant is to initially 

serve designated customers by reducing their 1993 pumpage by 25% and serving all new 

growth through a surface water supply. The water utilized here will be delivered to the well 

production plants (existing well sites currently pumping out of the Edwards) for distribution 

through their existing facilities. 

Table 7-4 is a summary of the projected connections, customers to be served, WTP capacity 

and projected water usage. Water Treatment Plant sizing is based on the Texas Natural 

Resource Conservation Commission's (TNRCC) minimum criteria of 0.6 Gallons Per Minute 

per Connection, for peak day water needs. Average water usage through the plant, was 

based on the average daily demand of 390 Gallons per Connection per Day, plus a 10% add 

on factor for system water loss in the delivery system. The average water use in this situation 

equates to approximately one-half of the peak day usage requirements. 

YEAR 

1995 
2000 
2010 
2015 

1) 
2) 
3) 
4) 

TABLE 7-4 

PROPOSED TREATMENT PLANT CAPACITY 

TOTAL SERVICE INITIAL SERVICE TNRCC CRITERIA AVERAGE WATER 

CONNECTIONS CONNECTIONS FOR CAPACITY USE (MGD) 

(25% OF TOTAL) (MGD) 

(1 ) (2) (3) (4) 

13,440 3,360 2.90 1.63 
14,295 3,574 3.09 1.73 
17,400 4,350 3.76 2.11 
20,030 5,008 4.33 2.43 

From Table 1-2 
From Table 1-2 utilizing 25% of 1993 connections plus an addHional 2% annual growth for new connections 
Projection based on TNRCC criteria of 0.6 Gallons per Minute per Connection for minimum peak day production 
Projection based on 1993 average usage of 390 Gallons per Connection per Day with 10% water loss through the 
proposed system. 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-20 



Based on the projected demands a 4 Million Gallon per Day initial water treatment plant is 

required to meet the proposed demands. Subsequent plant additions are sized at 2 Million 

Gallons per Day, and can be added on, as treatment modules. 

The initial treatment capacity of 4 MGD will provide system capacity until the year 2015. At this 

time a 2 MGD module will be required for additional capacity. 

On-site storage of approximately seven (7) days has been planned for it to provide flexibility in 

the operation of the delivery system from Medina Diversion Lake and the Irrigation Canals. 

Sizing of the treatment units is based on TNRCC criteria for public water system design. 

Coagulant chemicals of aluminum or iron salts (alum or ferric chloride) and polymers are 

proposed for sedimentation. The turbidity and sediments will be removed by addition of the 

coagulant chemicals and settling through an upflow, solids contact clarifier. This unit 

minimizes process sizing, while saving chemical costs, by its ability to recirculate settled sludge 

to aid in water treatment. Final treatment will be through mixed media gravity filters to insure 

thorough treatment performance. Chlorine and ammonia will be used as disinfectants prior to 

on-site storage of the treated water in a .5 MG clearwell. 

BOOSTER PUMP AND GROUND STORAGE FACILITIES 

The third stage of the treatment process is the Ground Storage and Booster Pump Station 

Facilities. Although it is proposed to deliver water to existing users (municipalities and water 

districts) who already have storage facilities and pumping stations, additional booster pumps 

and storage facilities are needed 

TREATED WATER DELIVERY SYSTEM 

Delivery of the water to the individual customers will be through a network of transmission 

mains. Table 7-5 is a preliminary sizing and description of the proposed transmission main 

facilities. Sizing is based on delivery of 1 gpm/connection with minimum pressure 

maintenance of 40 PSI residual. Design year is projected at 2075. Final sizing and location 

will depend on system requirements. The delivery pOints to each customer will be to their 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-21 



existing water production facilities. Preliminary sizing is based on $2.5/in-ft and $3/in-ft pipe 

diameter for 24" and larger and less than 24" pipe sizing. Unit costs include contingency, 

engineering and survey. 

TABLE 7-5 

PROPOSED TRANSMISSION MAINS 

Description Size Unit Cost Length 
Line A - From Pearson to Castroville 20" $ 60 
Line B - From Castroville to Hondo 16" $ 48 
Line C - From Hondo To D'Hanis 8'" $ 24 
Line D - From Castroville to Rio Medina 8" $ 24 
Line E - From Pearson to La Coste 8" $ 24 
Line F - From Pearson to Natalia 12" $ 36 
Line G - From Natalia to Lytle 8" $ 24 
Line H - From Natalia to Devine 10" $ 30 
Line I - From Devine to Yancy 8" $ 24 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-22 

32,000 
80,300 
43,800 
38,600 
22,200 
31,200 
17,300 
21,640 
76,750 

Total Cost 
$ 1,920,000 
$ 3,854,400 
$ 1,051,200 
$ 926,400 
$ 532,800 
$ 1,123,200 
$ 415,200 
$ 649,200 
$ 1,842,000 

$ 12,314,400 



PROJECT COST 

The proposed facilities have been analyzed to prepare a financing plan based on a revenue bond 

issue. In lieu of the collection of capital recovery fees to retire system capital debt and operational 

cost, a unit cost per 1000 gallons has been prepared. 

Table 7-6 is an estimation of the total costs of the system, which include: 

1. Canal Liner for Raw Water Transmission 

2. MGD Water Treatment Plant 

3. Booster Pumps and Ground Storage Facilities, and 

4. Treated Water Delivery System 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-23 



TABLE 7-6 

CAPITAL COSTS 

I. Canal Liner Reconstruction & Pearson Lake 

Siphon at Flume 6 
Siphon at Flume 11 
Main Canal Lining 
Main Canal Piping 
Main Canal Control and Overflow Structure 
Outlet Structure Repairs 
Pearson Lake 
Total Canal & Lake Cost 
Distributed Cost Between Irrigation and M&I 
Usage= 20,000/66,000 

II. Pearson Water Treatment Plant 

4,700 Customers @ 0.6 GPM/Connection 
= 4 Million Gallons per Day 

III. Booster Pump/Ground Storage Facilities 

Pearson Water Treatment Site 
Highway 90 @ Castroville 
Lytle Booster 
Devine Booster 
Devine to Yancy 

IV. Treated Water Transmission Mains 

Line A - From Pearson to Castroville 
Line B - From Castroville to Hondo 
Line C - From Hondo To D'Hanis 
Line D - From Castroville to Rio Medina 
Line E - From Pearson to La Coste 
Line F - From Pearson to Natalia 
Line G - From Natalia to Lytle 
Line H - From Natalia to Devine 
Line I - From Devine to Yancy 

TOTAL CAPITAL COSTS 

198,000 
445,000 

8,150,000 
7,975,000 

277,000 
2,250,000 
4,750,000 

24,045,000 

4,000,000 

1,450,000 
850,000 
150,000 
215,000 
175,000 

1,920,000 
3,854,400 
1,051,200 

926,400 
532,800 

1,123,200 
415,200 
649,200 

1,842,000 

MEDINA COUNTY REGIONAL WATER PLAN 
SNC ENGINEERING, LLC 

PAGE 7-24 

7,286,364 

4,000,000 

2,840,000 

12,314,400 

26,440,764 



TABLE 7-7 

OPERATIONAL COSTS 

Description Costs 

Raw Water Costs 0.17 Per 1,000 Gallons 

Delivery Costs 0.15 Per 1,000 Gallons 

Chemical Costs 0.06 Per 1,000 Gallons 

Electric Costs 0.28 Per 1,000 Gallons 

Labor Costs 0.75 Per 1,000 Gallons 

Other Operational Costs 0.20 Per 1,000 Gallons 

Total Operational Costs $1.61 Per 1,000 Gallons 

TABLE 7-8 

CAPITAL COSTS PER 1,000 GALLONS 

Description Costs 

Canal Lining 0.49 Per 1,000 Gallons 

Pearson WTP 0.27 Per 1,000 Gallons 

Booster Pumps & Ground Storage 0.19 Per 1,000 Gallons 

Transmission Mains 0.82 Per 1,000 Gallons 

Total Operational Costs $1.77 Per 1, 000 Gallons 

The total capital and operational costs to deliver water is $3.38 per 1,000 Gallons. 

MEDINA COUNTY REGIONAL WATER PLAN 
BNC ENGINEERING, LLC 

PAGE 7-25 



APPENDIXA1 

WATER CONSERVATION I DROUGHT CONTINGENCY PLAN 

INTRODUCTION 

Several areas within Medina County presently practice water conservation under approved Water 

Conservation Plans. Water conservation in Medina county is necessary to assure adequate 

supplies of a most valued natural resource. The 69th Texas Legislature passed House Bill (HB) 2 

and House Joint Resolution (HJR) 6 in 1986 requiring a Water Conservation Plan and Drought 

Contingency Plan from political subdivisions seeking financial assistance from the State Water 

Loan Assistance Fund or the Texas Water Development Board (TWDB). Approved in November 

of 1985, House Bill 2 became an amendment to the Texas State Constitution. Guidelines for the 

Water Conservation and Drought Contingency Plan were developed by the Texas Water 

Development Board. 

Planning Area 

The planning area will include all of Medina County, Texas. Medina County is located in south­

central Texas and is bounded by Bandera County on the north, by Bexar and Atascosa Counties 

on the east, by Frio County on the south and by Uvalde County on the west. The County has a 

surface area of 1,331 square miles. 

Needs and Goals 

According to the 1990 Census, the population of Medina County was approximately 27,312. The 

population is expected to increase by about two percent (2%) each year. The population is 

expected to increase to 53,630 by the year 2050. The population is expected to be affected by 

the migration of people who work in the San Antonio area and will chose to live in these smaller 